7
C =, 200 T/SF I |
0'\3 7 5 1 2 3 4
& = 0 DEG
TAN & =
4.0
& -
O b
(93]
=
y‘f N
& 2.0 u
m —
§ N
(%3] -
—ll[l—\r\llﬁmlLlC\_le[ 1111 j 3 I O A A I § 11 111t Lttt i ittt
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NORMAL STRESS, T/SQ FT
‘5 d=701
E SPECIMEN NO. o1 a2 °3 4
- WATER CONTENT, % 618 | 625 | 635 |[.- -
2| DRY DENSITY, PCF 61.7 | 615 | 61.0 )
" E
- - Z | SATURATION, % 963 | 969 | 97.2
g 10 b VOID RATIO 1733 | 1.743 | 1.764
= - WATER CONTENT, %
a - § DRY DENSITY, PCF
£ o3| SATURATION, %
x
p S| voip rRATIO
2 5 oo 4—8—0- &
é @ [ BACK PRESSURE, TSF
a CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF B4 76 8 |75
i TIME TO FALURE, MIN. 3 13 12
gyl el terag N : o 3 4
a5 10 15 20| STRAN RATE INCR., %

AXIAL STRANN, % INTIAL DIAMETER, IN. 138 | 138 | 1.38
CONTROLLED-STRAN TEST INMAL HEIGHT, IN. 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
w 87 [P 26 |P 61 |GS 270 (ESTMATED)  |UNDISTURBED SPECMEN | Q TEST

REMARKS:

PROJECT INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 7BYSU SAMPLE NO. 13C

DEPTH/ELEV  49.4/-48.1 TECH. JH

LABORATORY USAE WES — STF/GL | DATE 10 MAY 95

TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/SQ FT
15 =97
- SPECIMEN NO. o1 A2 3 4
- WATER CONTENT, % 703 | 714 | 705 [~z .
R 2| DRY DENSITY, PCF 567 | 567 | 569 |:: —~
- 2 5
& N Z | SATURATION, % 962 | 972 | 970 |5 s
g 10 u VOID RATIO 1973 | 1975 |1.962
- - WATER CONTENT, %
4 § DRY DENSITY, PCF
£ o, | SATURATION, %
[a e
x | S| VOID RATIO
= .5 L
é ® | BACK PRESSURE, TSF
a CHAMBER PRESSURE, TSF 50 150 | 3.00
3 MAX. DEV. STRESS, TSF 68 102 | 97 [ 72
i TIME TO FALURE, MIN. 2 18 15
NN NN ENENEEEEE TRAI INCR., % 2 4
0 5 10 15 20| STRAIN RATE IN
AXIAL STRAN, % INITIAL DIAMETER, IN. 138 | 1.38 | 1.38
CONTROLLED—STRAIN TEST INMAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; ORGANIC MATERIAL
L 110 IPL 27 [Pl 83 |Gs 270 (ESTMATED) . [unoisturReeD  sPeciMEN | Q TEST

REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  78YSU SAMPLE NO.  15C
. DEPTH/ELEV ~ 56.7/-55.4 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 11 MAY 85

TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/SQ FT
2= (07
SPECIMEN NO. o a2 | o3 4
WATER CONTENT, % 436 | 446 | 456 [y .
A < | DRY DENSTTY, PCF 743 | 737 | 728 |73 2,
h = —
e Z | SATURATION, % 928 | 937 [934 |2z =
g s, VOID RATIO 1.268 |1.287 |1.317
~ ~ WATER CONTENT, %
a PO T § DRY DENSITY, PCF
£ 1 o | SATURATION, %
o
% 2 | vob Ramo
2 @ | BACK PRESSURE, TSF |
o CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 82 125 | 128 | ;/
TIME TO FALURE, MIN. 13 12 10
Pt 1t 11 | | STRMRAINCR..% 8
0 5 10 15 20 N RATE
AXIAL STRAIN, % INTAL DIAMETER, IN. 138 | 1.37 | 1.38
CONTROLLED—STRAIN TEST INTAL HEIGHT, IN. 300 | 300 | 3.00

DESCRIPTION OF SPECIMENS:

CLAY (CH), GRAY; SLICKENSIDED; FRIABLE

w 95 [PLVZS [m 70

| 6s 270 (ESTMATED) | UNDISTURBED

SPECIMEN. | Q TEST

REMARKS:

PROJECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO.  7BYSU

SAMPLE NO.

17D

DEPTH/BLEV  65.8/-64.5

TECH. JH

LABORATORY USAE WES — STF/GL

DATE 16 MAY 85

TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/SQ FT
s ¥= 1]
) - SPECIMEN NO. ol A2 o 4
- WATER CONTENT, % 402 | 402 | 406 |y- =22
b~ ﬁm—e—%*v L
- 2 | DRY DENSITY, PCF 784 | 777 | 772 |=7 7
N 4 G2 2=
£ - b | = | SATURATION, % 944 | 928 | 926 |73 -
T g 10 N VOID RATIO 1.149 |1.169 |1.183
= - \> WATER CONTENT, %
g § DRY DENSITY, PCF
& ¥ 1y | SATURATION, %
o [0l
x ! S| voID RATIO
= .5 tJ
é ' ® | BACK PRESSURE, TSF
A
o i CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 1141 | 143 | 130 |/ -7
TIME TO FALURE, MIN. 11 13 14
111 L 111 1 111 1111 STRNNRA INCR,,%
4) 5 10 15 20 e
AXIAL STRAIN, % INTIAL DIAMETER, IN. 138 | 1.38 | 1.38
CONTROLLED—STRAIN TEST INMMAL HEIGHT, IN. 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; SLICKENSIDED; FRIABLE
w76 [P 21 Pl 55 |GS 270 (ESTMATED)  |UNDISTURBED  SPECMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
o BORING NO.  7BYSU SAMPLE NO. 19D
e DEPTH/ELEV  73.8/-72.5 TECH. JH
LABORATORY USAE WES — STF/GL| DATE 17 MAY 95
TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/SQ FT
3 I = /o
~ F SPECIMEN NO. o1 a2 °3 4
- 4 WATER CONTENT, % 495 | 524 | 469 [y9. co
- v’fW/ < | DRY DENSITY, PCF 713 | 688 | 726 |71 5
N = —
. . / / = | SATURATION, % 980 | 976 | 959 |97 ;7
g 2 o VOID RATIO 1.364 |1.450 | 1.321
= - / D% WATER CONTENT, %
a u 3 DRY DENSITY, PCF
L N A/u %
£ u o | SATURATION, %
= [edl
x S | Vo RaTIO
= .1 L
é @ | BACK PRESSURE, TSF
o CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF .16 22 25 |0/
TIME TO FALURE, MIN. 12 55 35
1111 IS O O O O O O A [ STRNNRATEINCR.,%
0 5 10 15 20
AXIAL STRAN, % INAL DIAMETER, IN. 1.37 | 1.36 | 1.36
CONTROLLED-STRAN TEST INAL HEIGHT, IN. 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), BROWN; SLT LENSES
W 55 P 18 [P 37 | GS 270 (ESTMATED) | UNDISTURBED ~ SPECIMEN | QTEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  8BYSU SAMPLE NO. 6B
DEPTH/ELEV ~ 20.0/-14.0 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 18 MAY 95
TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/5SQ FT
6 =700
’ - SPECIMEN NO. ol A2 o3 4
- WATER CONTENT, % 687 | 649 | 637 |/5 97
B g DRY DENSITY, PCF 58.3 80.5 613 |42 .32
- Z | SATURATION, % 388.0 98.0 983 |2p /p
R ~ w 7X. /¢
g 4 oo VOID RATIO 1893 | 1.788 | 1.751
b - 5 WATER CONTENT, %
v
@ V w £ DRY DENSITY, PCF
% ~ w | SATURATION, %
@
& Q1 VOID RATIO
= .2 G
é @ BACK PRESSURE, TSF
o CHAMBER PRESSURE, TSF .50 150 3.00
MAX. DEV. STRESS, TSF .49 .39 32 , L
TIME TO FALURE, MIN. 5 9 12
1114 P 111 1 i1t J I STRNNRATEINCR.,% 4 4
0 5 10 15 20
AXIAL STRAIN, % INTAL DIAMETER, IN. 1.38 1.38 1.38
CONTROLLED—-STRAN TEST INMAL HEIGHT, IN. 3.00 3.00 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
L 86 |PL 23 |P 63 |Gs 270 (ESTIMATED) | UNDISTURBED ~ SPECIMEN | QTEST

REMARKS:

PROJECT  INTRACQASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 8BYSU

SAMPLE NO. 9B

DEPTH/ELEV  32.5/-26.5

TECH. US

LABORATORY USAE WES - STF/GL

DATE 15 MAY 95

TRIAXIAL. COMPRESSION TEST REPORT
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NORMAL STRESS, T/5Q FT .
. d= /o
6 _G/% SPECIMEN NO. o1 a2 °3 4
- e WATER CONTENT, % 450 | 483 | 493 |uv ¢3
N 4 2| DRY DENSITY, PCF 744 | 721 | 712 |4 o-
e N | Z | SATURATION, % 96.2 | 976 | 973 |97 43
g 4 B VOID RATIO 1.264 | 1.336 | 1.368
~ - f WATER CONTENT, %
a - § DRY DENSITY, PCF
& - U SATURATION, %
(vl
x S| VoID RATIO
= .2 tyd
g ® | BACK PRESSURE, TSF
a CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 53 47 45 | o2
i TIME TO FALURE, MIN. 15 13 16
13 111 [ t 134 STRNNRA N R-,%
) 5 10 15 20 TE INC
AXIAL STRAIN, % INTIAL DIAMETER, IN. 138 | 138 | 1.38
CONTROLLED—STRAIN TEST INMAL HEIGHT, IN. 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
w ss jPL 21 TPI 34 [Gs 270 (ESTIMATED) rUNDlSTURBED SPECIMEN LQ TEST

REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
B BORING NO. 8BYSU SAMPLE NO.  10C
DEPTH/BLEV  36.6/-30.6 TECH. US
LABORATORY USAE WES — STF/GL | DATE 16 MAY 85

TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/SQ FT
. § =104
> C SPECIMEN NO. o 22 | 03 4
- WATER CONTENT, % 582 | 532 | 548 |5 43
" . :
<3 DRY DENSITY, PCF 649 | 882 | 67.0 |s. *x
- %N S sr.
e u Z | SATURATION, % 983 | 975 | 977 |97.32
g 4 VOID RATIO 1598 | 1.472 [ 1516
e - WATER CONTENT, %
a ?‘é DRY DENSITY, PCF
E ? 7| saTURATION, %
14 [s e
& S| voIb RATIO
= .2 L
é ® | BACK PRESSURE, TSF
a CHAMBER PRESSURE, TSF 50 150 | 3.00
A MAX. DEV. STRESS, TSF 55 55 57 {,<Z
i TIME TO FALURE, MIN. 5 12 14
NENEREEENE NN ENEE STRAIN INCR.. 7 4
o 5 10 15 20 RATE INCR., %

AXIAL STRAN, % INTIAL DIAMETER, IN. 137 | 137 | 1.37
CONTROLLED-STRAIN TEST INTAL HEIGHT, IN. 300 | 300 | 300
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
w 77 |p 23 [P 54 [GS 270 (ESTMATED) [ UNDISTURBED  SPECIMEN | Q TEST

REMARKS:

PROJECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 8BYsu

SAMPLE NO.

13C

DEPTH/ELEV  48.5/-425

TECH. JUH

LABORATORY USAE WES — STF/GL

DATE 19 MAY 85

TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/5Q FT
. S=1703
= F SPECIMEN NO. o1 22 | 03 4
- WATER CONTENT, % 586 | 575 | 581 |59,
- 2 | DRY DENSTTY, PCF 639 | 648 | 643 |/ 12
C =
& : Z | SATURATION, % 967 | 970 | 966 |97 47
g 1.0 VOID RATIO 1.636 | 1.601 |1.622
~ WATER CONTENT, %
Q § DRY DENSITY, PCF
& o | SATURATION, %
[
x %; S | voib RATIO
= .5 LJ
é d , ® | BACK PRESSURE, TSF
o T CHAMBER PRESSURE, TSF 50 150 | 3.00
A MAX. DEV. STRESS, TSF 78 84 67 |,z
- TIME TO FALURE, MIN. 5 18 9
-1 1 i 1 11t 1111 1111 STRQIN lNCR.,
0 5 10 15 20 RATE *

AXIAL STRAIN, % INMAL DIAMETER, IN. 1.38 | 1.38 | 1.38
CONTROLLED—STRAN TEST INMAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
L 85 |PL 23 Pl 62 |GS 270 (ESTIMATED) | UNDISTURBED ~ SPECIMEN | Q TEST

REMARKS:

PROJECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 88Ysu

SAMPLE NO.

16C

DEPTH/ELEV  80.5/-545

TECH. JH

LABORATORY USAE WES — STF/GL

DATE 19 MAY 95

TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/SQ FT
1.5 = /12
= F SPECIMEN NO. o1 a2 °3 4
- WATER CONTENT, % 408 | 401 | 393 | 4p.47
5 2| DRY DENSITY, PCF 784 | 795 | 799 |49.,7
o =
Tk C Z | SATURATION, % 953 | 966 | 957 {9537
g 10 VOID RATIO 1.158 | 1.121 | 1.109
= - WATER CONTENT, %
a - § DRY DENSITY, PCF
= w
5 - /mﬁ_{ | SATURATION. %
o2 L owolo—od S| VOID RATIO
é - @ [ BACK PRESSURE, TSF
o 7 CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 53 60 .70
TIME TO FALURE, MIN. 15 14 13
At 11 1111 | 10 O O N TRNNRATEINCR..X
0 5 10 15 201>
AXIAL STRAIN, % INMAL DIAMETER, IN. 137 | 1.37 | 1.37
CONTROLLED—STRAIN TEST INMAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH). GRAY; SLT SEAMS
LL 56 PL 19 [P 37 |GS 270 (ESTMATED) | UNDISTURBED  SPECIMEN | QuEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  8BYSU SAMPLE NO.  18C
DEPTH/ELEV  68.9/-62.9 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 23 MAY 95

TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/SQ FT
15 J=7/0
B SPECIMEN NO. o1 a2 °3 4
- WATER CONTENT, % 408 | 440 | 420 |y 27
- <2 | DRY DENSITY, PCF 770 | 787 | 774 vz 29
= = -
t C Z | SATURATION, % 928 | 945 | 955 |og 27
g 10 VOID RATIO 1.188 |1.255 |1.187
= - WATER CONTENT, %
7 - il 5 DRY DENSITY, PCF
& E % 1|5
& o Faved i oy | SATURATION, %
- [0 4
S - /i‘ S [ VOID RATIO
= .5 LuJ
‘é - @ | BACK PRESSURE, TSF
o - CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 71 66 79 =
TIME TO FALURE, MIN. 13 28 31
11l [ | 1.1t 1 | I ] NRATEINCR.,%
0 5 10 15 20| ST
AXIAL STRAN, % INTAL DIAMETER, IN. 138 | 138 | 1.37
CONTROLLED-STRAIN TEST INMIAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; SLT SEAMS
L 56 |PL 19 Pl 37 |6 270 (ESTMATED)  |UNDISTURBED  SPECMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  BBYSU SAMPLE NO.  19B
DEPTH/ELEV  72.4/—66.4 TECH. OM
LABORATORY USAE WES — STF/GL | DATE 19 MAY 95
TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 40 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
1.5 = /05
[ SPECIMEN NO. o1 a2 | 03 4
E WATER CONTENT, % 534 | 521 | 535 [53 44
5 2 | DRY DENSITY, PCF 67.3 | 680 | 674 | .7 ¢7
e N S [ SATURATION, % 958 | 951 | 963 |as 72
g 10 | VOID RATIO 1506 |1.473 | 1.501
= - WATER CONTENT, %
g - o § DRY DENSTY, PCF
= s [7\ X\T (o | SATURATION, %
g _ L ho 2 | VOID RATIO
é - p @ | BACK PRESSURE, TSF
a ¥ CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 70 80 82 -
f TIME TO FAILURE, MIN. 11 22 23
ollllﬁl]ll1ollll1sLl[lzo STRNNRAJE’NCR..% '7
AXIAL STRAN, % INTIAL DIAMETER, IN. 138 | 1.38 | 1.38
CONTROLLED—STRAIN TEST INMAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY; WOOD PARTICLES
L 83 lPL 23 |P 60 |GS 2.70 (ESTIMATED) [UNDISI’URBED SPECIMEN J Q TEST
REMARKS: PROJVECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  8BYSU SAMPLE NO.  21B
DEPTH/ELEV  80.5/-74.5 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 22 MAY 95

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 40 6.0 8.0 10.0 120
NORMAL STRESS, T7/SQ FT 8 '
1.5 l =//
SPECIMEN NO. ot a2z [o3 |24
o A
- WATER CONTENT, % 288/ | 290 [ 291 | 201
5 2| DRY DENSITY, PCF 99} | 906 | 906 | 900
- E
- = /’ Z | SATURATION, % 911\ | 914 | 918 | 904
g 10 — VOID RATIO /851 \| 853 |.854 |.865
o - / / WATER CONTENT, %
A - 1 3 DRY DENSMY, PCF
1 N - ! &
= N / / | SATURATION, %
- [0
g P 2 | Yoo RaTO
é - @ | BACK PRESSURE, TSF
= 5 CHAMBER PRESSURE, TSF 50 /| 150 | 300 [ 50
MAX. DEV. STRESS, TSF \48/| 140 | 115 ] 70
_ TIME TO FALURE, MIN. y/ | e 32 | 30
111} t 11! | I ] L1 1} TRA'NRATE'N .,%
0 5 10 15 20> cR A
AXIAL STRAIN, % INTIAL DIAMETER, IN. Y36\ [ 137 | 136 | 1.38
CONTROLLED-STRAN TEST INTAL HEIGHT, IN. /300 \| 300 | 300 | 300

DESCRIPTION OF SPECIMENS:

SLTY CLAY (CL), GRAY; WOOD PARTICLES

tw 33

PL 22 Lp: 11

| 6s 269 (EsTMATED)

[ UNDISTURBED

SPECIMEN ] Q TEST

REMARKS:

PROVECT  INTRACOASTAL WATERWAY LOCKS, LA

BAYOU SORREL LOCK

BORING NO. 8BYsSU

SAMPLE NO.

28C

DEPTH/ELEV ~ 109.0/-103.0 TECH. JH

LABORATORY USAE WES — STF/GL | DATE = 22 MAY 95

TRIAXIAL COMPRESSION TEST REPORT
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0 2.0 40 6.0 8.0 10.0 12.0
NORMAL STRESS, T/SQ FT
N J=106
N SPECIMEN NO. o1 a2 | o3 4
- P WATER CONTENT, % 490 | 565 | 458 |4 ¢
& 2| DRY DENSITY, PCF 709 | 64.6 | 733 |49 40
=
E Z | SATURATION, Z 960 | 947 | 953 |93.22
g 2 VOID RATIO 1.376 |1.608 | 1.299
~ - / WATER CONTENT, %
Q et § DRY DENSTY, PCF
2 - /y{_f 2| saturaTion, %
= a
g $ | VoD RATIO
g ) - @ | BACK PRESSURE, TSF
S CHAMBER PRESSURE, TSF 50 150 | 3.00
MAX. DEV. STRESS, TSF 23 12 25 .20
TIME TO FALURE, MIN. 11 15 20
i | 11§t 11§t 11} STRNNRATE]NCR.,% 7
) 5 10 15 20
AXIAL STRAIN, Z INITAL DIAMETER, IN. 136 | 1.36 | 1.37
CONTROLLED—STRAN TEST INTIAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CH), GRAY
U 54 PL 21 [P 33 [6S 270 (ESTMATED)  [UNDISTURBED  SPECIMEN | Q TEST
REMARKS: PROJECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  9BYSU SAMPLE NO.  4C
- DEPTH/ELEV  13.0/-8.1 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 23 MAY 95

TRIAXIAL COMPRESSION TEST REPORT
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NORMAL STRESS, T/SQ FT
) r=114
R SPECIMEN NO. o1 a2 °3 4
- WATER CONTENT, % 360 | 383 | 384 |27 57
B 2 | DRY DENSITY, PCF 843 | 817 | 812 |72.40
- =
b _ Z | SATURATION, % 972 | 973 | 964 |o; 77
g 4 VOID RATIO 1.000 | 1.062 |1.075
= - ﬁw WATER CONTENT, %
§ u § DRY DENSITY, PCF
£ - S | SATURATION, %
- v
& - S| voib RaTIO
= .2 ]
é - @ | BACK PRESSURE, TSF
o B CHAMBER PRESSURE, TSF 50 1.50 | 3.00
MAX. DEV. STRESS, TSF 39 21 32 |.2/
TIME TO FALURE, MIN. 15 13 21
1111 1111 [ | STRAIN RA CR.,% 6
o 5 10 15 20 N RATE N >
AXIAL STRAIN, % INMAL DIAMETER, IN. 1.56 1.36 1.37
CONTROLLED—STRAIN TEST INMAL HEIGHT, IN. 300 | 300 | 3.00
DESCRIPTION OF SPECIMENS: CLAY (CL), GRAY

WL 42 [P 18 [P 24 {GS 270 (ESTMATED) [ unDisTurseD  sPecMEN | Q TEST
REMARKS: PROVECT  INTRACOASTAL WATERWAY LOCKS, LA
BAYOU SORREL LOCK
BORING NO.  9BYSU SAMPLE NO. 6D
DEPTH/ELEV  21.8/—16.9 TECH. JH
LABORATORY USAE WES — STF/GL | DATE 24 MAY 95

TRIAXIAL COMPRESSION TEST REPORT




